

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-05-07 10:54:02
Date of Next Testing: 2024-05-06 10:54:02
Product Name: **p-Nitrotoluene**
CAS Number: 99-99-0
Specifications & Purity: Melting Point Standard
Lot #: H1809086
SKU #: **N119545**
Analysis: **089035**

Parameter	Limit Values	Result
Melting range	52 - 54 °C	52 - 54 °C

A handwritten signature in black ink that reads "John Su".

John Su
QA & QC Manager